
1 
 

 
 
 
 
 
 
 
 

FP SERIES 
FINISH MOWER 

 

PARTS  
MANUAL 

 
 
 
 
 
 
 

1-800-426-3634 ♦ www.turfprideusa.com ♦ sales@turfprideusa.com 
 

Effective 7/2019 
OEM names used for descriptive purposes only.  Turf Pride claims no association with them. 

All prices are FOB Andalusia, AL.  Prices are in US Dollar. 
Prices and Specifications subject to change without notice. 

 

  

http://www.turfprideusa.com/
mailto:sales@turfprideusa.com


2 
 

 

CONTENTS 
 

ALPHABETICAL INDEX 
 

 PAGE 

Base Frame & Shielding . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3 

Blade Spindle  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9 

Blades, Belts & Pulleys   . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8 

C.V. Driveshaft - Input  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17 

Caster Arm & Wheel Assemblies  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18 

Divider Gearbox  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13 

Driveshaft - Center . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 15 

Driveshaft - Wing  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16 

Gearbox Assembly Deck Drive  New (7/8/2019) & Old Versions (Prior to 7/8/2019) . 10 

Hydraulic Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21 

Hydraulic Cylinder - Wing Lift  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 23 

Hydraulic Cylinder - Rear . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22 

Mainframe & Related Parts . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4 

Mainframe & Related Parts - Reference Page  . . . . . . . . . . . . . . . . . . . . 5 

Note Page  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24 

Rear Arm Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6 

Roller Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20 

Shielding, Center Transfer Gearbox  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14 

Transport Latching Parts  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7 

Transport Wheel, Tire & Spindle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19 
 

  

  

  

   

  
 
 
 
 
 



3 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

BASE FRAME & SHIELDING 
         

REF 
# 

PART # QTY DESCRIPTION | 
REF 

# 
PART # QTY DESCRIPTION 

1 03289500 1 Deck w/ Decals  14 05900925 4 HHCS 1/2 x 1-1/4 Gr 5 

2 818-001C 1 Decal, TP (Large)  15 02140600 4 Lock Nut, Flange 1/2" 

3 02231300 2 Decal, Danger  16 02943051 1 Shield Mount Bracket 

4 02947500 1 RH Shield w/ Decals  17 02942400 1 Shield w/ Decal 

5 02231200 3 Decal, Warning  18 07000908 4 HHCS M8 x 1.25 x 15mm 

6 02940900 2 Decal, Belt Installation  19 06300029 4 Lock Washer M8 

7 N/A 1 Decal, Warranty  20 02947600 1 LH Shield w/ Decals 

8 05900704 3 HHCS 5/8 X 1-3/4  21 02232000 2 Cap 

9 03289600 1 Gearbox Stand w/Decal  22 02943700 7 Swell Latch 

10 02881600 1 Decal, Warning  23 04298600 1 Decal, Model (MP Series) 

11 02880800 1 Decal, Danger    04298700 1 Decal, Model (FP Series) 

12 02144400 4 Lock Nut, Flange 5/8"  24 818-003C 2 Decal, TP (Small) 

13 06400418 4 Flat Washer 1/2"  25 06400509 4 Flat Washer 5/16 SAE Hard ZP 



4 
 

 
 

MAINFRAME & RELATED PARTS 
 
 

 
 
 

Reference Numbers on following page 
 



5 
 

MAINFRAME & RELATED PARTS          

REF 
# 

PART # QTY DESCRIPTION | 
REF 

# 
PART # QTY DESCRIPTION 

1 02938653 1 Hitch Weldment  35 02385153 2 Deck Roll Bracket - Red 

2 05900825 2 HHCS 5/8 x 6 Gr 5    02385151 2 Deck Roll Bracket - Blk 

3 06300038 4 Lock Washer 5/8"  36 05500618 4 Bushing 

4 06500431 4 Hex Nut 5/8"  37 06400531 4 Flat Washer, Belleville 

5 03288900 1 Tongue w/ Decals  38 05900815 4 HHCS 1/2 x 5-1/2 Gr 5 

6 02155900 1 Jack Stand Assembly  39 02116500 4 Lock Nut 1/2" 

7 02626500 1 Wing Assembly LH  40 05901006 4 HHCS 1/2 x 2 Gr 8 

8 02626600 1 Wing Assembly RH  41 02945151 4 Limit Spacer 

9 07001408 2 HHCS M12 x 1.75 x 25 Gr 8  42 06400416 8 Flat Washer 1/2" 

10 06400508 2 Flat Washer 1-1/4"  43 06300028 8 Lock Washer 1/2" 

11 06700104 2 Cotter Pin 1/4 x 1-3/4  44 06500612 4 Hex Nut 1/2" 

12 02250253 1 Frame Weldment  45 02116100 2 Jam Nut 1/2" 

13 02823500 2 Reflector, Red  46 06000113 2 Set Screw 1/2 x 1-3/4 

14 02823400 2 Reflector, Amber  47 05500625 4 Spring Bushing 1.0   ID x 1.5 

15 05500620 4 
Spring Bushing                          
1-1/2 x 1-1/4 x 3/4 

 48 05500621 4 Spring Bushing 1.25 ID x 1.5 

16 02881700 2 Decal, Warning  49 05500619 4 Spring Bushing   .75 ID x 1.75 

17 818-003C 2 Decal, TP (Small)  50 02892100 1 Safety Tow Chain 

18 02880900 1 Decal, Warning  51 N/A 1 Box Weldment 

19 02884400 1 Decal, Drawbar  52 N/A 1 Top Weldment 

20 02884500 1 Decal, Important  53 5900915 4 Pan Head Screw #10 x 1/2 

21 02831900 1 Decal, Caution  54 6500609 4 Hex Nut #10 

22 05900924 2 HHCS 3/4 x 7-1/2  55 6300037 4 Lock Washer #10 

23 06300026 2 Lock Washer 3/4"  56 2943700 1 Swell Latch 

24 06500529 2 Hex Nut 3/4"  57 N/A 1 
Bracket Weld   
Upper Mounting 

25 05900919 2 HHCS 5/8 x 2-1/2  58 5900731 2 HHCS 3/8 x 3/4 

26 02381600 2 Pivot Pin  59 6500610 4 Hex Nut 3/8" 

27 06300028 2 Lock Washer 1/2"  60 6300030 6 Lock Washer 3/8" 

28 02237051 1 Swivel Weldment, LH  61 5901107 4 HHCS 3/8 x 3/4 

29 02236451 1 Swivel Weldment, RH  62 N/A 1 Strap 

30 02236951 2 Collar  63 2627051 1 Bracket, Lower Mounting 

31 05800108 2 Roll Pin 3/8 x 2-1/2  64 2106400 1 Hair Pin 

32 02386500 2 Pin  65 02670300 2 Decal, Float Info 

33 06400507 4 Flat Washer 1" SAE  66 02673300 1 Decal, Lube 

34 06700104 4 Cotter Pin 1/4 x 1-3/4    Not Used on Current Model 

 
 
 
 



6 
 

 

REAR ARM ASSEMBLY 
         

REF 
# 

PART # QTY DESCRIPTION | 
REF 

# 
PART # QTY DESCRIPTION 

1 03289900 1 Rear Arm Assembly  18 06500612 2 Hex Nut 1/2" 

      
(Includes 2 ea 05500619 & 
05500623, Bushings) 

 19 05901006 2 HHCS 1/2 x 2 Gr 8 

2 07100551 2 Spindle & Hub Assy  20 02945151 2 Limit Spacer 

3 02116500 2 Lock Nut 1/2"  21 06400418 2 Flat Washer 1/2" 

4 05900823 2 HHCS 1/2 x 3 Gr 5  22 02897351 1 SMV Sign Bracket 

5 05900703 4 HHCS 1/2 x 1-1/2 Gr 5  23 02897200 1 SMV Placard 

6 06300028 4 Lock Washer 1/2"  24 05900618 2 HHCS 1/4 x 3/4 

7 06500425 4 Hex Nut 1/2" Un-plated  25 06300034 2 Lock Washer 1/4" 

8 05900815 2 HHCS 1/2 x 5-1/2  26 06500429 2 Hex Nut 1/4" 

9 05500618 1 Bushing  27 05900801 2 HHCS 3/8 x 1 

10 02116500 4 Lock Nut 1/2"  28 06300030 2 Lock Washer 3/8" 

11 06400531 4 Flat Washer, Belleville  29 06500610 2 Hex Nut 3/8" 

12 02385853 1 Cradle Weldment  30 02672400 1 Swivel Assembly 

13 05500618 2 Bushing  31 02670300 1 Decal, Float Info 

14 05900809 2 HHCS 1/2 x 2 Gr 8  32 05500616 1 Bushing 

15 02945151 2 Limit Spacer  33 05900819 1 HHCS 1/2 x 6-1/2 Gr 5 

16 06400422 6 Flat Washer 1/2"  34 05500619 7 Spring Bushing (1.75") 

17 06300028 5 Lock Washer 1/2"  35 05500623 2 Spring Bushing (1.25") 

              



7 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  

TRANSPORT LATCHING PARTS 
    

REF # PART # QTY DESCRIPTION 

1 02897900 2 Spring 

2 02247251 1 Wing Lock Weldment LH 

  02247151 1 Wing Lock Weldment RH 

3 06700105 2 Cotter Pin 5/32 x 1-1/2 

4 02896500 1 Pin 

5 02238000 1 Chain w/ Sleeve 

6 02882300 3 Wing Lock Pin 

7 02106400 3 Hair Pin  

8 05900824 1 HHCS 3/8 x 1-1/2 

9 06500610 7 Hex Nut 3/8" 

10 06300030 5 Lock Washer 3/8" 

11 02248451 1 Handle Weldment 

12 02625551 1 Hook 

13 05700120 2 Spring Snap  

14 06200106 2 Carriage Bolt 3/8 x 2-1/4 Gr 5 

15 02250100 2 Pin 

16 05900931 2 HHCS 3/8 x 1-3/4 

17 02091800 2 Jam Nut 3/8" 

18 06400421 1 Flat Washer 3/8" 

19 05900623 2 HHCS 3/8 x 1-1/4 

20 02897800 2 Pin 



8 
 

 

BLADES, BELTS & PULLEYS 
    

REF 
# 

PART # QTY DESCRIPTION 

1 02116100 2 Jam Hex Nut 1/2" 

2 06300030 1 Lock Washer 3/8" 

3 02935551 1 Adjustment Rod Weldment 

4 05900623 1 HHCS 3/8 x 1-1/4 

5 06400421 1 Flat Washer 3/8" 

6 05500810 1 Bushing 

7 06200026 1 Carriage Bolt 5/8 x 3 

8 03294551 2 Spacer 

9 02885651 1 Idler, Flat 

10 05901238 1 Pivot Bolt 

11 02935451 1 Idler Arm Weldment 

12 05500533 1 Pivot Sleeve 

13 02892600 1 Lock Nut 5/8" 

14 06400511 1 Flat Washer 5/8" 

15 02145000 3 Woodruff Key #606 

16 02931400 3 Sheave, Upper 

17 06400720 3 Washer, Shaft 

18 06400531 3 Safety Washer, Heavy Duty 

19 05901004 3 HHCS 1/2-20 UNF x 1-3/4 

20 02877900 3 Blade, CW 17" 

21 06200107 9 Carriage Bolt 1/2 x 1-1/2 

22 06300028 9 Lock Washer 1/2" 

23 02144400   Nut Flange Lock 5/8-11" 

24 07200424 1 Upper Belt 115" 

25 06200037 1 Carriage Bolt 5/8 x 4-1/2 

26 06400422 2 Flat Washer 1/2" 

27 02936051 2 Pivot Mount Weldment 

28 06500612 9 Hex Nut 1/2" 

29 06500610 1 Hex Nut 3/8" 

30 02899251 1 Sheave 

31 02842800 1 Nut M30 x 2 

32 02842700 1 Spring Washer, Outer Tooth 

33 06600201 1 Key, Square 

34 N/A A/R Spacer 

35 06400511 2 Flat Washer 5/8" 

36 02784451 3 Spindle & Pulley Assy 

37 08300451 1 Spring 

38 02885651 1 Idler Flat 

39 02932551 1 Pivot Weldment 

40 02936900 1 Threaded Rod 

41 02786551 1 Spacer 

 



9 
 

  
 

02784451 

BLADE SPINDLE 
    

REF 
# 

PART # QTY DESCRIPTION 

1 02892600 1 Lock Nut 5/8" 

2 06400511 2 Flat Washer 5/8" 

3 02931400 1 Upper Sheave 

4 05700121 2 Snap Ring 

5 05400639 2 Bearing, Inner Shaft 

6 02784151 1 Machined Housing Weldment 

7 07000836 1 Grease Fitting 

8 02145000 1 Woodruff Key #606 

9 02931700 1 Shaft, Inner 

10 02785900 1 Blade Bushing 

11 06400720 1 Washer, Shaft 

12 02877900 1 Blade, CW 17" 

13 06400724 1 Washer, HD, Blade Reinforcement 

14 06400531 1 HHCS 1/2-20 UNF x 1-3/4 

15 05901004 1 HHCS 1/2-20 UNF x 1-3/4 

 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

 



10 
 

50069162 
GEARBOX ASSEMBLY DECK DRIVE 

(on all FP Mowers starting with Serial Number 041585-1190) 
Reference List on Pg 11 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



11 
 

50069162 
GEARBOX ASSEMBLY DECK DRIVE 

(on all FP Mowers starting with Serial Number 041585-1190) 
Picture on Pg 10 

 
 
 

50069162  
GEARBOX ASSEMBLY DECK DRIVE  -  FP-3132  

   
REF 

# 
PART # QTY DESCRIPTION | 

REF 
# 

PART # QTY DESCRIPTION 
 

1 50069164 1 Casting  10 50042822 1 Input Shaft 1-3/8" Z6  
2 05700114 2 Retaining Ring  11 02841500 1 Oil Seal 35 x 72 x 10  
3 02842300 1 Cap 72 x 10  12 05400626 1 Ball Bearing 6207  
4 05400630 1 Bearing 30207  13 50042823 1 Cover  
5 02844800 2 Shim 60.3 x 71.7 x .03  14 02845105 1 Shim 2.5mm  

 02844900 2 Shim 60.3 x 71.7 x .04  15 02875000 1 Valve Vent Plug  
 02845000 2 Shim 60.3 x 71.7 x .05  16 05700116 1 Snap Ring 40 x 37.5 x 2.5   
 02845100 2 Shim 60.3 x 71.7 x 1.0  17 50042824 1 Crown Z30 M4.8  

6 02845101 1 Shim 45.3 x 65.3 x .03  18 06600201 1 Key 6 x 6 x 30  
 02845102 1 Shim 45.3 x 65.3 x .04  19 50042826 1 Pinion Z12 M4.8  
 02845103 1 Shim 45.3 x 65.3 x .05  20 02842700 1 Spring Washer Outside Tooth 31 x 48 
 02845104 1 Shim 45.3 x 65.3 x 1.0  21 02842800 1 Hexagon Nut M30 x 2  

7 05400641 2 Bearing 30209  22 07001409 4 Bolt M8 x 1.25 x 20  
8 70905 1 Locknut M45 x 1.5  23 02842900 1 Oil Plug  
9 02842301 1 Dust Lip 40 x 90 x 8       

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



12 
 

 
 
 
 

02841151 
GEARBOX ASSEMBLY DECK DRIVE 

(on FP Mowers prior to 7/8/2019) 

  
REF 

# 
PART # QTY DESCRIPTION 

| 
REF 

# 
PART # QTY DESCRIPTION 

1 02843200 A/R Shim   .3 mm  14 N/A 1 Serial Number Plate 

  02843300 A/R Shim   .4 mm  15 05400625 1 Bearing 

  02843400 A/R Shim   .5 mm  16 02842500 1 Housing 

  02843500 A/R Shim 1.3 mm  17 06400734 1 Spacer Ring 

2 05400624 1 Bearing  18 05600422 1 O'Ring 

3 05700114 1 Retaining Ring  19 05500739 1 Bushing 

4 02842300 1 Cap  20 05600421 1 Seal 

5 06600140 1 Key M10 x 8 30  21 02841200 1 Shoulder Ring 

6 02842400 1 Shaft  22 02842700 1 Spring Washer  

7 05700113 2 Outside Retaining Ring  23 02842800 1 Hex Nut M30 x 2 

8 02841400 1 Gear 26 Teeth  24 06600201 1 Key, Square 6 x 6 x 30 mm 

9 07001409 4 HHCS M8 x 16  25 05600427 1 Seal 

10 02841300 1 Top Plate  26 05700115 1 Retaining Ring 

11 02842500 1 Pinion 12 Teeth  27 02655800 1 Oil Drain Plug - 3/8" MNPT 

12 05400623 2 Bearing  28 02841151 1 Gear Box Assy 

13 02843900 1 Vent Plug          



13 
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

02845251 
DIVIDER GEARBOX 

    
REF 

# 
PART # QTY DESCRIPTION 

1 05400626 3 Bearing 

2 02070900 5 Shim 

3 05600423 2 Oil Seal 35 x 72 x 10 

4 02845400 2 Shaft 

5 05700113 2 Snap Ring 

6 02842900 1 Plug 

7 054006030 3 Taper Bearing Set 

8 02845500 1 Casing 

9 05901201 2 Screw Hex Socket M12 x 40 

10 06400735 2 Blank Washer 

11 02845600 1 Shaft 

12 05600428 2 Oil Seal  

13 02842100 3 Gear 18 Tooth 

14 07001408 12 HHCS 12MM x 1.75 x 25 

15 02875000 1 Plug, Breather 

16 02841900 2 Extension Housing 

17 05500426 3 Gasket 

18 03824100 1 Cover 

19 02844800 1 Shim .3mm 

  02844900 AR Shim .4mm 

  02845000 AR Shim .5mm 



14 
 

 
 
 
 

SHIELDING, CENTER TRANSFER GEARBOX 

 
    

REF # PART # QTY DESCRIPTION 

1 07001408 4 HHCS M12 x 1.75 x 30 

2 02845700 1 Plug 

3 02626700 1 Shield w/ Decals 

4 02249851 1 Shield Mount Weldment 

5 02231200 2 Decal, Warning 

6 02880600 1 Decal, Warning 

7 02880700 1 Decal, Warning 

8 06300028 4 Lock Washer 1/2" 

9 05900805 2 HHCS 1/2 x 1 

     



15 
 

 
 

02862200  
DRIVESHAFT - CENTER 

         

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

For Driveshaft Components 
Contact nearest Turf Pride Dealer or 

Call Turf Pride 800-426-3634. 
Please have FP Serial Number on hand. 

 



16 
 

 
 
 
 
 
 
 
 
 

 

02862000    
DRIVESHAFT -  WING 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

For Driveshaft Components 
Contact nearest Turf Pride Dealer or 

Call Turf Pride 800-426-3634. 
Please have FP Serial Number on hand. 



17 
 

 
 
 
 

02893000  
C.V.  DRIVESHAFT - Input 

540 RPM 

         

         
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

For Driveshaft Components 
Contact nearest Turf Pride Dealer or 

Call Turf Pride 800-426-3634. 
Please have FP Serial Number on hand. 



18 
 

CASTER ARM & WHEEL ASSEMBLIES 
         

REF 
# 

PART # QTY DESCRIPTION | 
REF 

# 
PART # QTY DESCRIPTION 

1 09971800 8 
Arm Weldment                     
(Round Hole, Curved) 

 13 02382851 8 
Caster Weldment                                   
(Round Shaft) 

2 02944451 2 
Arm Weldment                        
(Hex Hole, Straight) 

   19000351 8 
Extended Caster Weldment 
(Round Shaft) 

3 02601451 1 
Arm Weldment, RH             
(Hex Hole, Curved) 

 14 19000251 4 
Caster Weldment                             
(Hex Shaft) 

4 02602151 1 
Arm Weldment, LH             
(Hex Hole, Curved) 

   19000451 4 
Extended Caster Weldment 
(Hex Shaft) 

5 05900927 24 HHCS 5/8 x 3-1/2  15 05900821 12 HHCS 1/2 x 6 

6 06300038 24 Lock Washer 5/8"  16 02116500 12 Lock Nut 1/2" 

7 06500431 24 Hex Nut 5/8"  17 07100712 12 
Tire Assy  - 410/350 x 4 
Pneumatic Tire 

8 02238100 12 Lynch Pin  18 05400715 2 Bearing - New style 

9 06400819 24 Spacer 1/4" Round/Hex Hole    05400540 1 Bearing - Old Style 

10 06400818 24 Spacer 1/2" Round/Hex Hole  19 06400918 1 Spacer, Wheel - New Style 

11 06400817 24 Spacer 1"     Round/Hex Hole    06400540 1 Spacer, Wheel - Old Style 

12 02383900 16 Bushing, Bronze  20 05501102 1 
Wheel Bushing - New Style    
(Not Shown) 



19 
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

TRANSPORT WHEEL, TIRE & SPINDLE 
    

REF # PART # QTY DESCRIPTION 

1 07100618 2 Tire & Wheel Assy 

2 07100617 1 Tire 

3 07100710 1 Wheel 

4 07100521 1 Valve Stem 

5 07100551 2 Spindle & Hub Assy 

6 02388800 1 Spindle   

7 06700105 1 Cotter Pin 5/32 x 1-1/2 

8 05600303 1 Rear Seal 

9 05400333 1 Bearing Cone (Inner) 

10 05400610 1 Bearing Cone (Outer) 

11 06400510 1 Flat Washer 7/8" 

12 06500440 1 Castle Nut 7/8" 

13 07100520 1 Hub Cap 

14 07100527 1 Hub w/ Cups & Bolts 

15 02226500 1 Inner Bearing Cup 

16 05400305 1 Outer Bearing Cup 

17 07100516 6 Lug Bolt 1/2 x 1-7/8 

18 06500427 6 Lug Nut 1/2 x 20 UNF 



20 
 

 
 
 
 
 

 

ROLLER ASSEMBLY 
 

    
REF 

# 
PART # QTY DESCRIPTION 

1 02928700 1 Roller Assy (Under) 

2 06000137 1 Roller Shaft (Under) 

3 02868900 1 Roller Assy (Front) 

4 05900819 1 HHCS 1/2 x 6-1/2 

5 02386851 1 Roller Mount  RH 

6 02386951 1 Roller Mount  LH 

7 05900801 4 HHCS 3/8 x 1 

8 06300030 8 Lock Washer 3/8" 

9 06400417 8 Flat Washer 3/8" 

10 02387051 2 Roller Bracket 

11 06200104 4 Carriage Bolt 3/8-16 x 3/4 G5ZP 

12 06500610 4 Hex Nut 3/8 

13 02116500 2 Lock Nut 1/2" 

14 05500626 1 Sleeve 

15 02380751 2 Baffle 

16 06200031 8 Carriage Bolt 3/8 x 1 

17 06400417 8 Flat Washer 3/8" 

18 06300030 8 Lock Washer 3/8" 

19 06500610 8 Hex Nut 3/8" 

20 05500627 1 Sleeve 

        

  Not used on current model, unless requested. 

 



21 
 

 

HYDRAULIC ASSEMBLY 
         

REF 
# 

PART # QTY DESCRIPTION | 
REF 

# 
PART # QTY DESCRIPTION 

1 02243600 1 Valve Body  17 07001340 3 Hydraulic Hose 72" 

2 07500025 1 O-Ring Plug  18 07000838 1 Hydraulic Hose 21" 

3 07001402 6 Straight Thread Adaptor  19 07000839 1 Hydraulic Hose 37" 

4 02243700 1 Check Valve  20 02898900 1 Safety Tag - Not Used 

5 02111900 7 Elbow 90°  21 07001405 1 Hydraulic Hose 48" 

6 07001403 1 Straight Thread Adaptor  22 07000837 1 Hydraulic Hose 31" 

7 02833400 3 Plug Assy  23 02155800 1 Straight Adaptor 

8 02940051 1 Bracket, Valve  24 02116100 1 Jam Nut 1/2-13" 

9 02235151 1 Shield Weldment  25 06300028 1 Lock Washer 1/2" 

10 06400423 2 Flat Washer 1/4"  26 02116100 1 Jam Nut 1/2-13" 

11 05900918 2 HHCS 1/4-20 x 2-1/2 G5 ZP  27 06400416 2 Flat Washer 1/2" SAE 

12 06300034 2 Lock Washer 1/4"  28 02951500A 1 Hose Stand Assy 

13 06500523 2 Serrated Flange Nut 1/4"  29 02929200 2 Clevis Pin 

14 02157400 1 Adaptor  30 06700120 4 Hair Pin 

15 02542000 2 Coupler   31 02948100 2 Hydraulic Cylinder, Wing 

16 07001404 1 Hydraulic Hose 72"  32 02241700 1 Hydraulic Cylinder, Rear  

     33 02233000 1 
Restrictor Union  
9/16-18 x JIC M/F 

 



22 
 

 

 
 

02241700  
Hydraulic Cylinder – Rear 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

For Hydraulic Cylinder Components 
Contact nearest Turf Pride Dealer or 

Call Turf Pride 800-426-3634. 
Please have FP Serial Number on hand. 

 



23 
 

 

02948100 
HYDRAULIC CYLINDER - WING LIFT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

For Hydraulic Cylinder Components 
Contact nearest Turf Pride Dealer or 

Call Turf Pride 800-426-3634. 
Please have FP Serial Number on hand. 

 



24 
 

- - NOTES - - 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 

1-800-426-3634 


